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1 Validit This Parts list contains two part list tables, for You find the serial number in the label of the
' alidity serial numbers: pump.
+ 07 and higherand
«  upto06 The serial no. is referring to the Serial no. on the

product label. The digits shown (08) indicate the
version number of the pump.

PUMP / M
Type APP 78
Codeno. 180BXXXX MADE IN DENMARK

Serial no. XXXXXX08-XXX

Danfoss A/S, 6430 Nordborg, Denmark
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Parts list APP 53-92 Pumps

2. Partslist ) O PO w | q o |« o ey e
APP 53-92 - serial no. 07 2 12 (28 lm (& |2 le (2 |a |2 (o |o [3 (2. (4. |2
or higher s |5 (828 |5 |£ (8 |5 |£. |2 |82 |53 |2z |5% |£3 |52

T 1 | 1E 1T |%s |Ts |To [E (% |%s |3 |¥E |32 |55 |52
e |95 |25 [ |I= n¥ VX |aX |n® (08 |08 =8 (-8 (0> |6l (3o
- ——1%5 |88 |§s |93 |52 |82 |3E |4B (g5 |85 |82 |32 |45 |48 |83 |3d

Pos. Qty. | Description Material § § §.-.§ §§ §§ §§ g'g §‘§ é'g §% §% § § § § § § :‘%E §§ §.§
A [~n [Fn | -E& | -& —x |rx [rx [=> |&=> |~0 [0 [~7 [~Z |~0 |~a

0001 |2 Complete Housing 1.4470/PEEK

0002 |4 Ping6x 10 A4 X

0003 |6 Bleeding plug G1/4” 1.4410 X

0004 |6 O-ring (211 x 2 mm) NBR X

0005 | 51 Cyl.screw M8 x 30 A4-80 A4-80 X

0006 |2 Screw M8 x 16 A4-80 A4-80 X

0009 |4 O-ring (9228x 4 mm) NBR X X X X

0010 |4 O-ring (29.2 x 2.6 mm) NBR X X X

0011 1 End flange 1.4462

0014 1 Motor flange APP 53 - 92 1.4462

0144 |4 Threaded pin M16 x 80 A4

0145 |4 Hex lock nut M16 A4

0147 |4 Washer 917x230x3 A4

0031 1 Swash plate APP 53 (non-drive end) 14410 X X X

0032 |1 Swash plate APP 53 (drive end) 1.4410 X X X

0033 |2 Distance washer" PP X

0034 |4 Pin (210.5 x 20) 1.4410 X X X X

0064 |2 Retainer ball DLC 1.4410/DLC X X X

0065 |2 Ass. Retainer plate 1.4410/PEEK X X X

0061 |2 Cyl.barrel with insert 1.4410/PEEK X

0066 |18 Piston 1.4410/PEEK X X

0067 |1 Key (14 x 9 x 70 1.4571/PEEK X

0068 |1 Shaft APP H 1.4410

0069 |1 Distance pipe APP 53-92 1.4462

0070 |2 Pin (210.5 x 20) 1.4410 X

0072 |1 Cone bushing 1.4410 X

0073 |1 Screw M16x75 DLC 1.4410/DLC X

00742 |1 Washer 1.4547 X X X X X X X

0081 |9 Compression spring (21.9 x @11 x 45.3) | 1.4462 X X

0082 |2 Assembly spring guide 1.4410/PP X X X

0091 1 Port plate 1.4410/PEEK X X

0092 |2 Int. Valve plate 1.4410 X X

0095 |1 Port plate (shaft side) 1.4410/PEEK X X

0093 |18 Back-up ring PTFE/Carbon X X X

0094 |18 O-ring (230.2 x 3 mm) NBR X X X
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Parts list (contl_nued) 8 sl 9% 8 |a P PO P g g o lg |a
APP 53-92 - serial no. 07 or piy A (a8 |m A - o o - > b " > - |
. n n= |De | © n N~ o n N n © ~ nE [ing |n
h|gher a af (2% o o a o o o a o ar [aw [a¥ |2 |a=
a a g < | a o a a ax |lax |a as |aT |a¢ (a7 |ax
e A A R O R R A A R R A
s, (w3 0% |me |ve |02 |02 |2 [RE (02 [o ek (8 0> |02 [ad
mE m m o wn-< wn-g n = O = O = n S wn S O o= 035 no | ns= < c
2 |98 (g |@F |9 (0@ w@ |ud |wa ms |9f @2 nc |0 |Bg 05
Pos. Qty. | Description Material [} E ot 0% |06 |@6 @5 |@F |@a5 |@ ¢ |0¢ (02 (@Y |@¥ |5 |@c ot
8% |82 |83 |8% |8% |83 |83 |85 |85 |85 8% |85 |85 (82 |83 |85
23 |25 R |25 [R5 ¥ |22 (22 (82 |22 (23 (23 |24 (2 |25 |22
0121 1 Center flange APP H 1.4462 X
0122 1 O-ring (280.0 x 2 mm) NBR X
0124 |1 Shaft seal NBR X
0125 1 Cover for shaft seal 1.4462
0126 |4 Pin (210.5 x 20) 1.4410 X X X
0127 4 Screw M6 x 12 A4-80 A4-80 X
0128 |50 Screw M8 x 20 A4-80 A4-80 X
0131 1 3" Cover for Inlet port PP
0132 2 O-ring (979 x 3.5) NBR X
0133 |4 Screw M8 x 16 A4-80 A4-80
0134 |1 3" Cover for Outlet port PP
0135 |4 Screw M10 x 16 A4-80 A4-80
0140 1 Lifting eye M12 (DIN 580E) AlSI 316
0142 1 Washer for shaft seal 1.4462 X
0151 1 O-ring (235 x 3) NBR X X
0152 |1 Valve cone 1.4410 X
0153 1 Compression spring 1.4462 X
0154 |1 Plug/guide 1.4410 X
0155 1 O-ring (947.2 x 3.5) NBR X X
1 Instruction X X X X X X X X X X X X X X X X
" Not mounted in APP 53

2 Only compatible with pump series 08 or higher
3 Item 0074 is only available in series 09 and later. However, as the washer is compatible with older versions, it can be added during servicing.
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Parts list

Exploded view APP 53-92 serial no. 07 or higher
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4, Parts list
APP 53-86 - serial no. up to 06
8 o n n o o o 0
: @ ¥ ¥ P & @ *?
A ) 0 ) 0 ] ) © () n © ] 0 o
n © n ~N 0 n ~N wn © N nkE (in-g
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Pos. | Qty. | Description Material Q5|82 |22 |82 |2 |85 |85 (82 (82|82 (82 (85
° -~ |0 ([rQ [ | |rE [=> [=> |0 |0 [~ |~ |~ 0O
0001 |2 Complete Housing 1.4470/PEEK
0002 |4 Pin 96 x 10 A4 X
0003 |6 Bleeding plug G1/4” 1.4410
0004 |6 O-ring (211 x 2 mm) NBR X
0005 |32 Cyl.screw M8 x 30 A4-80 A4-80 X
0006 |2 Screw M8 x 16 A4-80 A4-80 X
0009 |4 O-ring (2228x 4 mm) NBR X X X
0010 |4 O-ring (29.2 x 2.6 mm) NBR X X X X
0011 |1 End flange 1.4462
0014 |1 Motor flange APP H 1.4462
0144 |4 Threaded pin M16 x 70 A4
0145 |4 Hex lock nut M16 A4
0147 |4 Washer 917x230x3 A4
0031 |1 Swash plate APP 53 (non-drive end) 1.4410 X X X
0032 |1 Swash plate APP 53 (drive end) 1.4410 X X X
0033 |2 Distance washer” PP X X
0034 |4 Pin (210.5 x 20) 14410 X X X X
0064 |2 Retainer ball DLC 1.4410/DLC X X X
0065 |2 Ass. Retainer plate 1.4410/PEEK X X X
0061 |2 Cyl.barrel with insert 1.4410/PEEK X
0066 |18 Piston 1.4410/PEEK X X
0067 |1 Key (14x9x 70 A4 X
0068 |1 Shaft APP H 1.4410
0069 |1 Distance pipe APP H 1.4462
0070 |2 Pin (210.5 x 20) 1.4410 X
0072 |1 Cone bushing DLC 1.4410 X
0073 |1 Screw M16x75 DLC 1.4410/DLC X
007421 Washer 1.4547 X X X X
0081 |9 Compression spring (21.9 x 811 x 45.3) | 1.4462 X X
0082 |2 Assembly spring guide APP 53-65 1.4410/PP X X X
0091 |1 Port plate 1.4410/PEEK X X
0092 |2 Int. Valve plate 1.4410/PP X X
0093 |18 Back-up ring PTFE/Carbon X X X
0094 |18 O-ring (230.2 x 3 mm) NBR X X X
0095 |1 Port plate (shaft side) 1.4410/PEEK X X
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Parts list (continued) ES 3|5 B3 |8 8 |8 |3

APP 53-86 - serial no. up to 06 2 2 |9 |a |2 |g |2 |2 |a |32 | |[Be|ns
x| a o a a o a [~ -V O - S - a =
=28 (2 |8 |5 _|5_ |5z |3z |52 |52 (8% |2e|at
a¥|ae (2e (03 (8% (92|58 |28 35|55 (g2 |82 (ot
HHE A

Fos. | Q. | Description Materia 85|82 |22 |25 85|85 |85 (85|85 (85|85 |82 (85

0121 |1 Center flange APP H 1.4462

0122 |1 O-ring (880.0 x 2 mm) NBR

0124 |1 Shaft seal NBR X

0125 |1 Cover for shaft seal 1.4462

0126 |4 Pin (210.5 x 20) 1.4410 X X X

0127 |4 Screw M6 x 12 A4-80 A4-80 X

0128 |30 | Screw M8 x 20 BUMAX A4-100 X

0131 |1 3" Cover for Inlet port PP

0132 |2 O-ring (879 x 3.5) NBR X

0133 |4 | Screw M8 x 16 A4-80 A4-80

0134 |1 3" Cover for Outlet port PP

0135 |4 Screw M10 x 16 A4-80 A4-80

0140 |1 Lifting eye M12 (DIN 580E) AISI 316

0142 | 1 Washer for shaft seal 1.4462 X

0151 | 1 O-ring (@35 x 3) NBR X X

0152 |1 Valve cone 1.4410 X

0153 | 1 Compression spring 1.4462 X

0154 | 1 Plug/guide 1.4410 X

0155 |1 O-ring (947.2 x 3.5) NBR X X

1 Instruction X X X X X X X X X X X X X

" Not mounted in APP 53
2 Item 0074 is only available in series 09 and later. However, as the washer is compatible with older versions, it can be added during servicing.
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Parts list

Exploded view APP 53-86 - serial no. up to 06
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6. Tool sets

Note:

The parts listed are not sold separately, only in

various kits.

Designation

18020665 Tool set APP 53-92

Press bush

_

Cone bushing extractor

—

M6 Allen key

u—

M8 Allen key

M8 x 140 (30 mm thread) Unbraco

M8 x 70 (full thread) Unbraco)

Valve plate fixation device

Tool bracket

Tool, washer

M16 pin

Nut M16 A4

217/30 x 3 washer

Screw M8 x 40 A4-80

Valve plate mount

24 mm, 1/2" socket

Flush valve tool

Torque wrench 60-340 Nm

Fork wrench 13 mm

Fork wrench 24 mm

Fork wrench 30 mm

Distance adapter

Screwdriver 5.5 x T mm

Screw (M8 x 16 mm)

Screw (M6 65 mm)

Shaft tool
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Danfoss A/S
High Pressure Pumps - danfoss.com « +45 7488 2222 - highpressurepumps@danfoss.com

Any information, including, but not limited to information on selection of product, its application or use, product design, weight, dimensions, capacity or any other technical data in product manuals,
catalogues descriptions, advertisements, etc. and whether made available in writing, orally, electronically, online or via download, shall be considered informative, and is only binding if and to the
extent, explicit reference is made in a quotation or order confirmation. Danfoss cannot accept any responsibility for possible errors in catalogues, brochures, videos and other material.

Danfoss reserves the right to alter its products without notice. This also applies to products ordered but not delivered provided that such alterations can be made without changes to form, fit or
function of the product.

All trademarks in this material are property of Danfoss A/S or Danfoss group companies. Danfoss and the Danfoss logo are trademarks of Danfoss A/S. All rights reserved.
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